

Test Report

Client	:	ZHONGRUI GREEN ENERGY TECHNOLOGY (SHENZHEN) CO. LTD
Address	:	706, PLANT NO. 2, AMBO TECHNOLOGY BAOLONG FACTORY, NO.2 BAOLONG 4TH ROAD, BAOLONG COMMUNITY, BAOLONG STREET, LONGGANG DISTRICT, SHENZHEN, CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	:	Lithium-ion battery
Model/P.O. No.	:	ZR-FC48100-1630J2/ ZR-PBMH-20/ ZR-PBMH-15/ ZR-PBMH-10/ ZR-PBMH-5/ ZR-MC500-100M3/ ZR-FS9650-301SR2
Manufacturer	:	Rui Zhi Xin Neng Yuan (Huizhou) Co., Ltd.
Received Date	:	Mar 01, 2023
Test Period	:	Mar 01, 2023~Apr 25, 2023
Test Requested	:	EU RoHS 2011/65/EU and 2015/863/EU

Conclusion

-	Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr ⁶⁺)	PASS
-	Polybromobiphenyls (PBBs) & Polybromodiphenyl ethers (PBDEs)	PASS
-	DBP, BBP, DEHP, DIBP	PASS

For Further Details, Please Refer To the Following Page(s)

Approved by:

Date: Jun 28, 2023

